
2.5T SLCT







2.5T SLCT 

IMPORTANT NOTE: (*) IN THE ITEM ROW IS SPECIFIC TO PETROL OR DIESEL WHEN ORDERING.

Item PART NUMBER DESCRIPTION QTY

0202-701-0003 1.5-T SLCT 50 MM BALL FIXED TOW EYE KIT 1

0225-021-0001 2.5-T SLCT CHASSIS ASSEMBLY STD 1

42 0225-023-0001 2.5-T SLCT CHASSIS WELDMENT
 REV-A6 1

46 0225-033-0001 2.5-T SLCT LIFTARM WELDMENT
 REV-2 2

47 0225-041-0001 2.5-T SLCT   SPINDLE ASSY        1476/200-BRAKE
       75MM HOLLOW X 1940MM LONG 1

0225-054-0001 2.5-T SLCT AXLE & BRAKE KIT 1

0225-061-0001 2.5-T SLCT JACK LEG ASSEMBLY 1

0225-504-0001 2.5-T SLCT FITTING LIST
 REV-3 1

0225-541-0001 2.5-T SLCT COMPLETE ELECTRICAL KIT
 ALL TRAILER ELECTRICAL 1

0225-804-0001 2.5-T SLCT HOSE KIT
  REV-1 1

0225-991-0002 2.5-T SLCT    02 OPTIONS 1

0225-994-0002 2.5-T SLCT DRUM DRIVE KIT 1

0225-994-0003 2.5-T SLCT BARRIER FENCE TRAY ASSY 1

07A257#2 17-EWP FLOW RESTRICTOR M8x10, 1.2MM
 ORIFICE 2

140965 WARNING ANY TOWING VEHICLE MUST BE
 EQUIPPED WITH AN ACCEPTABLE REV-A 1

141155 LABEL TRAILER BREAK AWAY BATTERY REQ 1

141304 TD 2.5T SLCT HYDRAULIC CONTROL LABEL
 REV-A (W/ DRIVE MOTOR OPTION) 1

141306 TYRE PRESSURE - 450 KPA 2

14DD7008 1-T ABC ELECTRIC BRAKE CONTROLLER
 REV-C 1

14ID0001 GENERAL IDENTIFICATION LABEL 1

14ID0007 TYRE PLACARD BLANK
 REV-C 1

14LA0004 LABEL DANGER PINCH POINT
 REV-C 6

14LA0018 SERIAL NUMBER NAME PLATE 1

50ADT26D -06 (3/8) T2D DIEHARD ABR-RES NONSKV 9

50BFF3716FB QUICK CONNECT F/MALE COUPLING  3/8¨ BSPP 2

50BFF3726FB QUICK CONNECT MALE COUPLING    3/8¨ BSPP 2

50BNR37 DUST CAP FOR 3/8¨ MALE 2

50BNR50 DUST CAP FOR 3/8¨ FEMALE 2

50BS103-1212 -1212 JICM JICFS 90' LONG BEND 1

50BS15-1212 -1212 JICM JICFS 90' ELB0W 2

50BS4-1212 -1212 JICM JICFS 90' BEND 1

50BS6-1208 -1208 JICF NUT & SLEEVE (FLARED) 2

50BS64-08 -08 BSPTM PLUG 2



Item PART NUMBER DESCRIPTION QTY

50BS66-1417 -1417 JICM JICFS TUBE REDUCER 1

50BS67-121212 -121212 JICM JICFS JICM TEE 2

50BS71-0612 -0612 BSPPOM JICFS ADAPTOR 1

50BS74-0612 -0612 BSPPOM JICM NIPPLE 2

50BS76-0612 -0612 BSPPOM JICM 90' ELBOW 1

50BS90-1214 -1214 JICM UNOM NIPPLE 2

50BS97-09 -09 UNOM PLUG 1

50BT204-0612 -0612 JIC FEMALE 2

50BT207-0612 -0612 JIC FEMALE 90' ELBOW 2

50BZC521212 PORT ADAPTOR - 3/4 UNO M 90 DEG ELBOW 2

21 50COMTF100-10-GE RETURN LINE FILTER 3/4" BSP (IKRON)  (HF-502-20.122-RP010-GE) 1

50ZCR100A HYD RETURN FILTER ELEMENT (TRAILERS) 1

8 50CPI0126 FILLER BREATHER HOUSING PI-0126 1

50C852519MIC FILLER BREATHER ELEMENTS (ALL) 1

50CSF34GO SUCTION ELEMENT (STRAINER) 25 L/MIN
 (HF412-20.090-MS090-GE) 1

50DB102512UD3AL CYL MOUNT VALVE BODY 1025 CAVITY  3/4" UNO 2

50ECDV10 NEEDLE VALVE 3/8" BSPP 25 L/MIN 1

50EECBPA10NS030 OVERCENTRE VALVE 3000 PSI 4

50EESOCDCMF141I421 OVERCENTRE VALVE DOUBLE 7/8" UNO   4:1  76L/MIN
 LINE MOUNT SOC-DMF-14U-D4-21-AL 1

50EGSD53P282828AET DIR/CON VALVE - 3 BANK
 SD5/3-P(JG3-120)/28/28/28/AET 1

50FPLP106386E7GDGD GEAR PUMP   PLP10-6.3D-86E7-GDGD 1

20 50HTG0530MM030AAAB HYDRAULIC MOTOR LSHT (TG TYPE) 529 cc/rev 1

50LR62SPIDER COUPLING SPIDER FOR 65  SERIES COUPLINGS 1

50LSND65P1M COUPLING HALF-PUMP   GROUP-1HD/R62  SPIDER 1

50LSNDH65PH08 COUPLING HALF-MOTOR   1" BORE/R62 SPIDER 1

22 50RSLM3030 CYLINDER 3" BORE X 30" STROKE 2

25 50SFSA12711T12 GAUGE LEVEL/TEMPERATURE HYD -10 DEG 5" LONG
 SNA127B-S-T-12 1

38 51A006010129SCHSTDZ M6 X 10 SC/HD/CAP CLASS 12.9 Z/P UNBRAKO 2

51A008120088HEXSTDZ M8 X 120 HEX HEAD BOLT CLASS 8.8 Z/P 2

13 51A010020088HEXSTDZ M10 X 20 HEX HEAD BOLT CLASS 8.8 Z/P 2

14 51A012030109HEXSTDZ M12 X 30 HEX HEAD BOLT CLASS 10.9 Z/P 12

15 51A012040109HEXSTDZ M12 X 40 HEX HEAD BOLT CLASS 10.9 Z/P 2

16 51A012045109HEXSTDZ M12 X 45 HEX HEAD BOLT CLASS 10.9 Z/P
 (NO SET SCREW) 4

17 51A020050109HEXSTDZ M20 X 50 HEX HEAD BOLT CLASS 10.9 Z/P 8



Item PART NUMBER DESCRIPTION QTY

18 51A008020088HEXSTDZ M8 X 20 HEX HEAD BOLT CLASS 8.8 Z/P 16

19 51A008030088HEXSTDZ M8 X 30 HEX HEAD BOLT CLASS 8.8 Z/P 12

51A012060109HEXSTDZ M12 X 60 HEX HEAD BOLT CLASS 10.9 Z/P 4

51A016045088HEXFINZ M16 X 45 X 1.5 PITCH HEX HEAD BOLT CLASS 8.8 Z/P 8

51AZ0504008SCHUNCB 5/16" X 2 1/2" SC/HD/CAP GR 8 UNC BLACK UNBRAKO 4

31 51B010088STDNZ M10 NYLOC NUT CLASS 8 Z/P 16

28 51B01010STDNZ M10 NYLOC NUT CLASS 10 Z/P 2

32 51B012109STDZ M12 NUT CLASS 10 Z/P 4

29 51B012109STDZC M12 NUT CONELOCK HEAD CLASS 10  Z/P 4

51B016088FINNZ M16 NYLOC NUT CLASS 8 Z/P FINE 8

30 51B020088STDNZ M20 NYLOC NUT CLASS 8 Z/P 8

51C010046BZ M10 FLAT BODY WASHER DIN 9021 CLASS 140 HV Z/P   ALTERNATIVE 3/8 X 1 1/2 X 16G 2

51C012088FZ M12 FLAT WASHER ISO 7089 CLASS 300 HV Z/P 28

51CZ0808FZ 1/2" FLAT WASHER ASTM F436 Z/P YELLOW PASSIVATE 8

26 51ELYNCH04540 4.5 MM X 40 MM LYNCH PIN 2

27 51HNUTINSERT0081 8MM NUT INSERT SPLINED STEEL 0.7 - 3.8MM Z/P (L/F) 12

52BBKWHP001 BLACK/WHITE TROLASE 1.6MM
 PLEASE CUT SHEETS TO QUARTER SIZE 0.0072

52CST12007520MN1000 120 X 75 STEEL H/BAR GR 20MNV6 1000MM LG
 CTS 0.166

5 53ADUM035035 GGB DU BUSH  35MM I/D X  35MM LONG 2

6 53ADUM035050 GGB DU BUSH  35MM I/D X  50MM LONG 2

4 53ADUZ1616 GGB DU BUSH 1"   I/D X 1"   LONG 4

2 53B471A035 35MM EXTERNAL CIRCLIP (DIN 471 A 35) 2

3 54B03005 LAMP REAR COMBINATION LED 12/24V (HELLA) 2

54B04003 LAMP MARKER SIDE LED 2.5 M CABLE (NARVA) 4

54B04004 LAMP MARKER FRONT LED 2.5 M CABLE(NARVA) 2

33 54B04005 LAMP MARKER BASE LED (NARVA) 6

35 54B05004 REFLECTORS 70 X 28 MM CLEAR ADHESIVE 2

34 54B05005 REFLECTORS 70 X 28 MM AMBER ADHESIVE
 (2PK) 6

36 54B05006 REFLECTORS 70 X 28 MM RED ADHESIVE 2

54B07002 LAMP NUMBER PLATE 5 LED (STEP LAMP) 1

54F08003 CABLE GLAND 20 MM 10 PACK IP68 1

54F13001 TRAILER PLUG 7 PIN METAL PLUG (UTILUX) 1

54F13002 TRAILER PLUG 7 PIN METAL BASE (UTILUX) 1

54M01008 BATTERY SEALED DELKOR 12V
 DELKOR MF 12N24-4 1

54M10002 BATTERY BOX SMALL 1



Item PART NUMBER DESCRIPTION QTY

54N10007 TRAILER BREAK-AWAY SYSTEM 1

55H28A0128 FIRE EXTINGUISHER MOUNTING BRACKET 6

40 56A142013G TRAILER SAFETY CHAIN 13 MM GALV 1.6

48 56A40959 HREC-ALLOY 800 CHAIN  8MM PWB ANCHOR 0.25

48 56D40836 HAMMER LOCK  8MM PWB ANCHOR 4

48 56EBOWSAFETY16 SHACKLE BOW SAFETY 16MM GRADE S   2.00 T WLL 4

48 56ZHOOK01 CHAIN SHORTENING HOOK 7/8MM 2

48 TD4070 2.5-T SLCT ADJUSTABLE LIFTING CHAINS 2

58AAWS46020LTR HYD OIL CASTROL HYSPIN AWS 46  20 LTR 30

* 58DXT10W30PET005LTR CASTROL XT 10W30 PETROL ENGINE OIL 5

23 59A22212101 AXLE IRS STANDARD 2238 FACE TO FACE - 2500 KG/R1600 KG
 (ELECTRIC) 2

59B200072 BRAKE MOUNT PLATE12EL FITTED 
 KIT FITTED PLATES SUIT 56R 2

59B200871HD BRAKE KIT - 12" ELECTRIC - 6 STUD L/CRUISER 2

59B323025 BRAKE CABLE KIT 1

41 59CRIM61620516 WHEEL 6 X 16 & TYRE 205/80  R16   LI 110
 0 OFFSET LANDCRUSER 4

*7 59EGX390ELC HONDA 13 HP HORIZONTAL PETROL ENGINE (ELECTRIC START) 1

*7 59EKD3503C0651 KOHLER 5.5 kW HORIZONTAL DIESEL ENGINE
 J609A MOUNTING FACE 1

* 59FLMH402 HONDA GX 390 BELL HOUSING (GROUP 1) 1

63K0002 ELECTRICAL CONSUMABLES - MED KIT 1

66SC6213F BARTLETT SAFETY CHAIN SYSTEM 1

39 68AE614010PL TOW EYE-50MM BALL TYPE 3500 KG 1

37 68Z4MUDPALWHI23025 MUDFLAPS "RG" 230 X 255 2

24 68Z628204 JOCKEY WHEEL 8 IN WITH LOCKING PIN
 SWIVEL BRACKET 1

68ZDZ51292 ADHESIVE BACKED BLACK/YELLOW REFLECTIVE 
 100MM X 45.7M CL 1 2

* 68ZLMH152 BELL HOUSING SUIT KOHLER TO GROUP 1 HD PUMP 1

1 91A0350111001 STANDARD PIN  35MM X 111MM
 REV-A1 2

TD2011 2.5-T SLCT FRONT CHASSIS CROSS MEMBER FOLDING
 REV-A3 1

TD2012 2.5-T SLCT CHASSIS MEMBER L/H FOLDING
 REV-A2 1

TD2013 2.5-T SLCT CHASSIS MEMBER R/H FOLDING
 REV-A2 1

TD2014 2.5-T SLCT DRAW BAR FOLDING L/H
 REV-A 1

TD2015 2.5-T SLCT DRAW BAR FOLDING R/H 1

TD2016 2.5-T SLCT JOCKEY WHEEL FOLDING 1

TD2017 2.5-T SLCT CHASSIS CROSS MEMBER FOLDING
 REV-2 1

TD2018 2.5-T SLCT TOW COUPLING MOUNT PLATE 1



Item PART NUMBER DESCRIPTION QTY

TD2019 2.5-T SLCT SAFETY CHAIN MOUNT PLATE 1

TD2020 2.5-T SLCT SPARE WHEEL MOUNT FOLDING
 REV-A1 1

TD2021 2.5-T SLCT CYLINDER MOUNT PLATE 2

TD2022 2.5-T SLCT DISK/WASHER  60  OD X  28.5ID X  5  WIDE 4

TD2023 2.5-T SLCT C-CHANNEL SUPPORT FOLDING
 REV-A 2

TD2024 2.5-T SLCT LIFT ARM PIVOT BOSS 
 REV-A 2

43 TD2025 2.5-T SLCT MUDGUARD FOLDING L/H 1

44 TD2026 2.5-T SLCT MUDGUARD FOLDING R/H 1

TD2027 2.5-T SLCT TAIL LAMP BRACKET 2

TD2028 2.5-T SLCT MUDGUARD MOUNTING BRACKET 4

TD2029 2.5-T SLCT MUDGUARD MOUNTING BRACKET
 REV-1 2

TD2030 2.5-T SLCT ENGINE MOUNT FOLDING
 REV-C 1

45 TD2031 2.5-T SLCT NUMBER PLATE HOLDER FOLDING 1

TD2032 2.5-T SLCT LIFT ARM REST FOLDING 2

TD2033 2.5-T SLCT LIFT ARM REST FOLDING 2

TD2034 2.5-T SLCT PIVOT POINT SUPPORT
 REV-A 2

TD2035 2.5-T SLCT DISK/WASHER  40  OD X  17  ID X  5  WIDE
 REV-A 16

TD2036 2.5-T SLCT HYDRAULIC VALVE BRACKET
 REV-A 1

TD2037 2.5-T SLCT BRAKE CABLE GUIDE BRACKET
 REV-B 2

TD3013 2.5-T SLCT LIFT ARM RHS 2

TD3014 2.5-T SLCT LIFT ARM PIVOT PLATE
 REV-A1 2

TD3015 2.5-T SLCT LIFT ARM PIVOT PLATE
 REV-A1 2

TD3016 2.5-T SLCT LIFT ARM PIVOT STIFFENER PLATE 2

TD3017 2.5-T SLCT LIFT ARM PIVOT STIFFENER PLATE 2

TD3018 2.5-T SLCT DISK/WASHER  60  OD X  35  ID X  6  WIDE
  REV-1 4

TD3019 2.5-T SLCT LIFT ARM CYLINDER ATTACHMENT PLATE
  REV-1 2

TD3020 2.5-T SLCT DISK/WASHER  55  OD X  28.5ID X  6  WIDE
  REV-1 4

TD3021 2.5-T SLCT LIFT ARM LIFTING LUG 2

TD3023 2.5-T SLCT LIFT ARM GUSSET FOLDING
 REV-A 2

49 TD6010 2.5-T SLCT JACKLEG WELDMENT
 REV-A 2

50 TD7000 2.5-T SLCT OIL TANK WELDMENT
  REV-B 1

51 TD7015 2.5-T SLCT OIL TANK LID
  REV-C 1

52 TD9011 2.5-T SLCT SPARE WHEEL MOUNT BRACKET
 REV-A 1

TE4029 3-T SLCT   DISK/WASHER  35  OD X  17  ID X  5  WIDE
 REV-A 4

53 TF2148 6-T SLCT   DISK/WASHER  22  OD X   7  ID X  6  WIDE
 REV-1 4



2.5T SPINDLE





Item PART NUMBER DESCRIPTION QTY

47 0225-041-0001 2.5-T SLCT   SPINDLE ASSY        1476/200-BRAKE
       75MM HOLLOW X 1940MM LONG 1

1 91A0160091001 1.5-T SLCT SPINDLE PIN WELDMENT 2

2 77-SPINRETAINPIN SPINDLE RETAINING PIN COMPLETE (HANDLE) 2

3 DB3034 1-T ABC BRAKE CALIPER (12MM MAN)
 REV-C 1

53B471A012 12MM EXTERNAL CIRCLIP (DIN 471 A 12) 2

53B471A017 17MM EXTERNAL CIRCLIP (DIN 471 A 17) 1

4 53B472J160 160MM INTERNAL CIRCLIP (DIN 472 J 160) 2

5 53B471A090 90MM EXTERNAL CIRCLIP (DIN 471 A 90) 2

6 51CZ0808FZ 1/2" FLAT WASHER ASTM F436 Z/P YELLOW PASSIVATE 8

7 51A016030109HEXSTDZ M16 X 30 HEX HEAD BOLT CLASS 10.9 Z/P 1

8 51ELYNCH06040 6 MM X 40 MM LYNCH PIN 4

9 51B012109STDZ M12 NUT CLASS 10 Z/P 8

10 51A012120129SCHSTDZ M12 X 120 SC/HD/CAP CLASS 12.9 Z/P UNBRAKO 8

11 53D22182CS SPHERICAL ROLLER BEARING SUIT SPINDLE 2

12 TC4041 1.5-T SLCT DRUM SPACER   ( 95  O/D X  77  I/D)
 REV-A 2

13 TC4044 1.5-T SLCT DRUM COLLAR
 REV-A1 2

13 TC4044#1 1.5-T SLCT DRUM COLLAR (ALLOY)
 REV-1 2

14 TC4045 1.5-T SLCT DRUM COLLAR LOCK BOLT
 REV-A1 2

15 TD4011 2.5-T SLCT    76MM SPINDLE WMENT    (1450 DRUM)
 REV-A               1940MM LONG 1

16 TD4020 2.5-T SLCT BEARING SLEEVE WELDMENT L/H
  REV-A 1

17 TD4030 6-T SLCT DRUM SHAFT SLEEVE L/H
  REV-A 1

18 TD4040 2.5-T SLCT SPINDLE BEARING HOUSING L/H WELDMENT
 REV-D 1

19 TD4050 2.5-T SLCT SPINDLE BEARING HOUSING R/H WELDMENT
 REV-C 1

20 TE4148 3-T SLCT SPINDLE DRIVE SPACER 25 WIDE 3

(20) TD4014 2.5-T SLCT SPINDLE DRIVE SPACER 70 WIDE
 REV-A 1

OPTIONAL TF4035#15 6-T SLCT DRUM SPACER     (110  O/D X  77  I/D) 2

OPTIONAL TC4041 1.5-T SLCT DRUM SPACER   ( 95  O/D X  77  I/D)
 REV-A 2

OPTIONAL TC4041#2 1.5-T SLCT DRUM SPACER   (95/110/125  X  77  I/D)
 STEPPED 2

OPTIONAL TC4041#3 1.5-T SLCT DRUM SPACER   ( 133 O/D X  77  I/D)
 TAPERED 2

21 TF4053 6-T SLCT BRAKE DISC        370 OD X 121 ID X 8 HOLES
 REV-4 1

22 TF4089 6-T SLCT SPINDLE TORQUE ARM
 REV-1 1

23 77-TF4139 6-T SLCT SPINDLE DRUM DRIVE PIN COMPLETE 1

24 TF4142 6-T SLCT   DISK/WASHER  50  OD X  17  ID X 10  WIDE
 REV-B2 1

25 TF4154 6-T SLCT BRAKE CALIPER MOUNT BOLT
 REV-E 2

25 DA4015 BRAKE CALIPER MOUNT BOLT
 REV-B 2

26 TF4161 6-T SLCT   DISK/WASHER 120  OD X  97.5ID X  5  WIDE
 REV-B 1


